



CTS

CENTRE OF TESTING SERVICE

TEST REPORT

No.: C3190522013-C

DATE: May 28, 2019

PAGE: 1 of 3

APPLICANT:

MID OCEAN BRANDS B.V.

7/F, Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon, Hong Kong

DESCRIPTION OF SAMPLES:

Sample Name : CHALK SET
 Model No. : MO8929
 Brand Name : /
 Manufacturer Name : 111041
 Buyer Name : /
 Country of Origin : /
 Country of Destination : /
 Sample Receiving Date : May 22, 2019
 Testing Period : May 22, 2019 to May 28, 2019
 Test Requested : Please refer to next page(s)
 Test Method : Please refer to next page(s)
 Test Results : Please refer to next page(s)

CONCLUSION:

Tested Samples	Test Requested	Conclusion
Tested Component of Submitted Sample	Benzene Content	Pass

Note: The test conclusion was given based on the results of tested part.
 The tested part of the sample was specified by client.
 The composite testing was performed as per client's request.

Authorized by: CTS (Ningbo) Testing Service Technology Co., Ltd.

Jane.Ye

Lab Manager



The measurement results only apply to the submitted samples.

Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.1 & 8 West, Bldg. B, No. 66, Qingyi Rd., Hi-Tech Zone, Ningbo, Zhejiang, China

Tel: +86-574-87912121 (16 lines)

Fax: +86-574-87907993

Complaint line: +86-574-87908003

E-mail: cts@cts-lab.com

See Reverse For Terms And Conditions of Service



TEST REPORT

No.: C3190522013-C

DATE: May 28, 2019

PAGE: 2 of 3

TEST RESULTS:

Benzene Content

With reference to EPA 3550C:2007, analyzed by Gas Chromatograph-Mass Spectrometry (GC-MS).

	Sample Description	Result (mg/kg)	MDL	Limit
		Benzene	(mg/kg)	(mg/kg)
No.1*	(Green/blue) chalk (mixed)	N.D.	5	5
No.2*	(Red/yellow) chalk (mixed)	N.D.	5	5

- Note
1. N.D.=Not Detected (less than MDL)
 2. 1mg/kg=1ppm=0.0001%
 3. MDL= Method Detect Limit
 4. *The Testing results are based on the mixing of the sample which applicant required, the mixed test results in this test report do not represent individual content of a single material.
 5. The limit refers to ANNEX XVII of the REACH Regulation (EC) No.1907/2006 & Amendment No. 552/2009

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.1 & 8 West, Bldg. B, No. 66, Qingyi Rd.,Hi-Tech Zone, Ningbo, Zhejiang, China

Tel: +86-574-87912121 (16 lines)

Fax: +86-574-87907993

Complaint line: +86-574-87908003

E-mail: cts@cts-lab.com

See Reverse For Terms And Conditions of Service



CTS

CENTRE OF TESTING SERVICE

TEST REPORT

No.: C3190522013-C

DATE: May 28, 2019

PAGE: 3 of 3

SAMPLE REFERENCE PHOTO:



End of Report

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.1 & 8 West, Bldg. B, No. 66, Qingyi Rd., Hi-Tech Zone, Ningbo, Zhejiang, China

Tel: +86-574-87912121 (16 lines)

Fax: +86-574-87907993

Complaint line: +86-574-87908003

E-mail: cts@cts-lab.com

See Reverse For Terms And Conditions of Service